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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.181500 27.15 54.42 27.27 | N OFF 19.9
0.181500 41.54 64.42 22.88 | N OFF 19.9
0.208500 28.29 53.27 2498 | N OFF 19.9
0.208500 41.25 63.27 22.02 | N OFF 19.9
0.242250 24.97 52.02 27.05 | N OFF 19.9
0.242250 34.19 62.02 27.83 | N OFF 19.9
1.072500 26.37 46.00 19.63 | N OFF 19.9
1.072500 39.54 56.00 16.46 | N OFF 19.9
1.169250 27.21 46.00 18.79 | N OFF 19.9
1.169250 40.53 56.00 1547 | N OFF 19.9
1.248000 27.57 46.00 18.43 | N OFF 19.9
1.248000 41.56 56.00 1444 | N OFF 19.9
1.389750 28.04 46.00 17.96 | N OFF 19.9
1.389750 42.82 56.00 13.18 | N OFF 19.9
1.583250 28.90 46.00 17.10 | N OFF 19.9
1.583250 43.69 56.00 1231 | N OFF 19.9
1.738500 28.83 46.00 17.17 | N OFF 19.9
1.738500 43.42 56.00 1258 | N OFF 19.9
1.937310 27.99 46.00 18.01 | N OFF 19.9
1.937310 40.83 56.00 15.17 | N OFF 19.9
2.109750 26.69 46.00 1931 | N OFF 19.9




2.109750 37.41 56.00 1859 | N OFF 19.9
2.271750 25.69 46.00 2031 | N OFF 19.9
2.271750 33.15 56.00 2285 | N OFF 19.9
9.147750 26.57 50.00 2343 | N OFF 20.2
9.147750 28.85 60.00 3115 | N OFF 20.2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

Appendix C. Radiated Spurious Emission

Temperature : 20.1~23.1°C
Test Engineer : Michael Liu, Bank Lin and Wen-Kai Lu
Relative Humidity : 55~65%
Band 5 - 5925~6425MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5918.8 55.3 -32.9 88.2 41.46 34.06 1457 | 34.79 100 122 P H
5922.825 44.2 -24 68.2 30.37 34.05 1457 | 34.79 100 122 A H
* 5955 102.86 - - 89.07 34.01 1461 | 34.83 | 100 122 P H
* 5955 93.9 - - 80.11 34.01 1461 | 34.83 | 100 122 A H
802.11be H
EHT20 Full H
CHoO1 5905.325 52.83 -35.37 88.2 38.96 34.09 1455 | 34.77 125 322 P \Y
5955MHz 5923.7 43.24 | -24.96 68.2 29.41 | 34.05 | 1457 | 3479 | 125 | 322 | A | V
* 5955 100.32 - - 86.53 34.01 1461 | 34.83 | 125 322 P \Y
* 5955 90.84 - - 77.05 34.01 1461 | 34.83 | 125 322 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : ClofC21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5922.475 56.94 |-31.26 88.2 43.1 34.06 1457 | 34.79 | 100 | 122 P H
5924.925 46.13 -22.07 68.2 32.3 34.05 14.57 34.79 100 122 A H
* 5965 103.07 - - 89.26 34.03 1462 | 3484 | 100 | 122 P H
* 5965 93.9 - - 80.09 34.03 1462 | 3484 | 100 | 122 A | H
802.11be H
EHT40 Full H
CHO03 5924.925 59.5 -28.7 88.2 45.67 34.05 14.57 34.79 220 343 P \%
5965MHz 5924.925 44.7 -235 68.2 30.87 | 34.05 | 1457 | 3479 | 220 | 343 | A | V
* 5965 100.02 - - 86.21 34.03 14.62 34.84 220 343 P \%
* 5965 91.26 - - 77.45 34.03 14.62 34.84 220 343 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5920.04 65.93 | -22.27 88.2 52.09 34.06 1457 | 34.79 | 100 | 120 P H
5924.84 52.26 -15.94 68.2 38.43 34.05 14.57 34.79 100 120 A H
* 5985 102.69 - - 88.84 34.07 14.64 | 34.86 | 100 | 120 P H
* 5985 93.5 - - 79.65 34.07 14.64 | 34.86 | 100 | 120 A | H
802.11be H
EHT80 Full H
CH 07 5920.68 65.19 -23.01 88.2 51.35 34.06 14.57 34.79 106 317 P \%
5985MHz 5920.36 50.85 | -17.35 68.2 37.01 | 3406 | 1457 | 3479 | 106 | 317 | A | V
* 5985 101.94 - - 88.09 34.07 14.64 | 34.86 | 106 | 317 P |V
* 5985 91.45 - - 77.6 34.07 14.64 34.86 106 317 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5914.28 76.57 -11.63 88.2 62.72 34.07 14.56 34.78 100 121 P H
5913.96 65.54 -2.66 68.2 51.69 34.07 14.56 34.78 100 121 A H
* 6025 104.65 - - 90.65 34.2 14.69 | 34.89 | 100 121 P H
* 6025 93.97 - - 79.97 34.2 14.69 | 34.89 | 100 121 A H
802.11be
H
EHT160
H
Full
c 5916.84 75.15 -13.05 88.2 61.31 34.07 14.56 34.79 100 317 P \%
H 15
5915.88 63.89 -4.31 68.2 50.04 34.07 1456 | 34.78 | 100 | 317 A |V
6025MHz
* 6025 100.83 - - 86.83 34.2 1469 | 34.89 | 100 | 317 P \Y
* 6025 91.85 - - 77.85 34.2 14.69 34.89 100 317 A \%
\%
\%
* 6185 102.64 - - 87.71 35.01 14.9 34.98 | 100 122 P H
* 6185 93.21 - - 78.28 35.01 14.9 34.98 100 122 A H
H
H
802.11be H
EHT160 H
FullCH 47| ~* 6185 100.33 - - 85.4 35.01 14.9 34.98 | 100 | 326 P \Y
6185MHz | * 6185 91.6 - - 76.67 | 35.01 149 | 3498 | 100 | 326 | A | V
Vv
\Y%
\%
\Y%
TEL : 886-3-327-3456 Page Number : C4of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

6345 99.95 84.02 35.97 15.02 | 35.06 | 100 | 124 H
6345 92.16 76.23 35.97 15.02 35.06 100 124 H
H
H
802.11be H
EHT160 H
Full CH 79 6345 99.16 83.23 35.97 15.02 35.06 130 334 \%
6345MHz 6345 89.81 73.88 | 3597 | 15.02 | 3506 | 130 | 334 v
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C5of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI 802.11be EHT160 Full (Harmonic @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12050 51.56 -22.44 74 32.61 38.95 20.6 40.6 100 33 P H
12050 41.97 -12.03 54 23.02 38.95 20.6 40.6 100 33 A H
18075 61.81 -12.19 74 71.85 37.58 16.36 | 63.98 | 167 83 P H
18075 50.53 -3.47 54 60.57 37.58 16.36 | 63.98 | 167 83 A H
H
H
H
H
H
H
802.11be
H
EHT160
H
Full
12050 51.34 -22.66 74 32.39 38.95 20.6 40.6 100 | 332 P \
CH 15
12050 42 -12 54 23.05 38.95 20.6 40.6 100 | 332 A |V
6025MHz
18075 59.13 -14.87 74 69.17 37.58 16.36 | 63.98 | 100 14 P \
18075 46.19 -7.81 54 56.23 37.58 16.36 | 63.98 | 100 14 A |V
\
\
\
\
\
\
\
\
TEL : 886-3-327-3456 Page Number : C6 of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 53.37 -20.63 74 33.11 39.34 21.55 40.63 - - P H
12370 43.4 -10.6 54 23.14 39.34 21.55 40.63 - - A H
18555 61.7 -12.3 74 71.18 37.78 17.07 64.33 156 3 P H
18555 50.4 -3.6 54 59.88 37.78 17.07 64.33 156 3 A H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 47 12370 53.23 -20.77 74 32.97 39.34 21.55 40.63 - - P \%
6185MHz 12370 4343 | -10.57 54 2317 | 39.34 | 2155 | 40.63 - - AV
18555 59.28 -14.72 74 68.76 37.78 17.07 64.33 100 352 P \Y,
18555 48.61 -5.39 54 58.09 37.78 17.07 | 64.33 | 100 | 352 A |V
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C7of C21

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)

12690 53.79 -20.21 74 32.02 40.01 22.49 | 40.73 - - P H

12690 44.71 -9.29 54 22.94 40.01 2249 | 40.73 - - A | H

19035 60.99 -13.01 74 68.81 38.23 17.74 63.79 156 88 P H

19035 50.6 -3.4 54 58.42 38.23 17.74 63.79 156 88 A H

H

H

H

H

H

H

802.11be H

EHT160 H

Full CH 79 12690 53.54 -20.46 74 31.77 40.01 22.49 | 40.73 - - P \%

6345MHz 12690 4468 | -9.32 54 22.91 | 40.01 | 2249 | 40.73 - - AV

19035 60.14 -13.86 74 67.96 38.23 17.74 63.79 191 27 P \

19035 49.84 -4.16 54 57.66 38.23 17.74 63.79 191 27 A \

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C8of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

Band 6 6425~6525MHz

WIFI 802.11be EHT160 Full (Fundamental @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6505 97.51 - - 81.13 36.32 15.21 35.15 100 254 P H
* 6505 88.91 - - 72.53 36.32 15.21 35.15 100 254 A H
H
H
802.11be H
EHT160 H
Full CH 111} * 6505 98.83 - - 82.45 36.32 1521 | 35.15 | 338 | 356 P |V
6505MHz | * 6505 89.66 - - 7328 | 3632 | 1521 | 3515 | 338 | 356 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI 802.11be EHT160 Full (Harmonic @ 3m)

Band 6 6425~6525MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
13010 5429 |-33.91 88.2 31.08 40.7 23.41 40.9 - - P H
19515 61.74 -12.26 74 69.43 38.08 17.91 63.68 183 0 P H
19515 49.44 -4.56 54 57.13 38.08 17.91 63.68 183 0 A H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 111 13010 54.31 -33.89 88.2 31.1 40.7 23.41 40.9 - - P \%
6505MHz 19515 58.83 | -15.17 74 66.52 | 38.08 | 17.91 | 63.68 | 177 | 28 P |V
19515 48.55 -5.45 54 56.24 38.08 17.91 63.68 177 28 A \%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C10 of C21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

Band 7 - 6525~6875MHz

WIFI 802.11be EHT160 Full (Fundamental @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 6665 99.33 - - 82.48 36.79 15.39 | 35.33 100 120 P H
* 6665 89.6 - - 72.75 36.79 15.39 35.33 100 120 A H
H
H
802.11be H
EHT160 H
Full CH 143 ~* 6665 97.17 - - 80.32 36.79 15.39 | 35.33 305 95 P \%
6665MHz | * 6665 87.68 - - 70.83 | 36.79 | 1539 | 3533 | 305 | 95 AV
\%
\%
\%
\%
* 6825 99.99 - - 82.84 37.15 15.52 35.52 100 116 P H
* 6825 90.46 - - 73.31 37.15 1552 | 35.52 100 116 A H
H
H
802.11be H
EHT160 H
Full CH 175 * 6825 98.72 - - 81.57 37.15 15.52 35.52 100 145 P Vv
6825MHz | * 6825 89.15 - - 72 37.15 | 1552 | 3552 | 100 | 145 | A | V
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl11 of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI 802.11be EHT160 Full (Harmonic @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13330 54.8 -19.2 74 32.18 40.79 23.3 41.47 - - P H
13330 45.67 -8.33 54 23.05 40.79 23.3 41.47 - - A | H
19995 58.54 -15.46 74 65.57 37.9 18.08 63.01 215 25 P H
19995 47.06 -6.94 54 54.09 37.9 18.08 63.01 215 25 A H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 143 13330 55.67 -18.33 74 33.05 40.79 23.3 41.47 - - P \%
6665MHz 13330 4543 | -8.57 54 22.81 | 40.79 23.3 | 41.47 - - AV
19995 59.13 | -14.87 74 66.16 37.9 18.08 | 63.01 | 215 25 P \%
19995 49.68 -4.32 54 56.71 37.9 18.08 | 63.01 | 215 25 AV
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : Cl2 of C21

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HV)
13650 55.99 -32.21 88.2 33.82 40.95 23.19 41.97 - - P H
20475 60.78 -13.22 74 67.12 38.06 18.22 62.62 159 2 P
20475 50.77 -3.23 54 57.11 38.06 18.22 62.62 159 2 A
802.11be
EHT160
Full CH 175 13650 55.88 -32.32 88.2 33.71 40.95 23.19 41.97 - - P
6825MHz 20475 58.63 |-15.37 74 64.97 38.06 | 18.22 | 62.62 | 158 | 340
20475 48.52 -5.48 54 54.86 38.06 18.22 62.62 158 340 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-3456 Page Number : Cl3of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 7095 97.43 - - 80.19 37.19 15.84 35.79 100 118 P H
* 7095 89.32 - - 72.08 37.19 15.84 | 35.79 | 100 118 A H
7169.54 56.24 -31.96 88.2 38.75 37.38 15.95 35.84 100 118 P H
7230.545 47.34 -20.86 68.2 29.52 37.68 16.03 | 35.89 | 100 118 A H
802.11be H
EHT20 Full H
CH 229 * 7095 99.24 - - 82 37.19 15.84 | 35.79 | 104 | 149 P \Y
7095MHz |« 7095 90 - - 72,76 | 37.19 | 1584 | 3579 | 104 | 149 | A | V
7235.445 55.6 -32.6 88.2 37.75 37.71 16.03 35.89 104 149 P \%
7239.61 47.09 2111 68.2 29.2 37.74 16.04 | 35.89 | 104 | 149 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl4 of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7085 99.86 - - 82.65 37.17 15.82 | 35.78 | 100 | 117 P H
* 7085 91.25 - - 74.04 37.17 15.82 35.78 100 117 A H
7129.5 56.88 |-31.32 88.2 39.54 37.26 15.89 | 35.81 | 100 | 117 P H
7125.72 50.06 -18.14 68.2 32.74 37.25 15.88 35.81 100 117 A H
802.11be H
EHT40 Full H
CH 227 * 7085 98.72 - - 81.51 37.17 15.82 35.78 101 236 P \%
7085MHz | * 7085 90.66 - - 7345 | 37.17 | 1582 | 3578 | 101 | 236 | A | V
7126.14 65.2 -23 88.2 47.88 37.25 15.88 35.81 101 236 P \%
7125.72 48.98 -19.22 68.2 31.66 37.25 15.88 35.81 101 236 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl50f C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7025 98.68 - - 81.58 37.1 15.74 35.74 100 117 P H
7025 90.41 - - 73.31 371 15.74 35.74 100 117 A H
7127.4 57.2 -31 88.2 39.88 37.25 15.88 35.81 100 117 P H
7126.12 48.34 | -19.86 68.2 31.02 37.25 15.88 | 35.81 | 100 | 117 A | H
802.11be H
EHT80 Full H
CH 215 7025 98.4 - - 81.3 371 15.74 35.74 100 241 P \%
7025MHz 7025 90.4 - - 73.3 37.1 1574 | 3574 | 100 | 241 | A | V
7127.56 56.51 -31.69 88.2 39.18 37.26 15.88 35.81 100 241 P \%
7125.48 48.01 -20.19 68.2 30.69 37.25 15.88 35.81 100 241 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 6985 101.42 - - 84.34 37.1 15.68 35.7 225 118 P H
* 6985 92.98 - - 75.9 37.1 15.68 35.7 225 118 A H
7132.52 72.09 -16.11 88.2 54.75 37.27 15.89 | 35.82 | 225 118 P H
7127.4 61.53 -6.67 68.2 44.21 37.25 15.88 | 35.81 | 225 118 A H

802.11be
H

EHT160
H

Full
* 6985 99.03 - - 81.95 37.1 15.68 35.7 400 137 P \Y

CH 207
* 6985 91.88 - - 74.8 37.1 15.68 35.7 400 137 A |V

6985MHz
7137 69.61 -18.59 88.2 52.26 37.27 15.9 35.82 | 400 137 P \Y
7137 59.63 -8.57 68.2 42.28 37.27 15.9 35.82 | 400 137 A |V
\Y
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C17 of C21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI 802.11be EHT160 Full (Harmonic @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13970 56.17 -32.03 88.2 33.77 41.7 23.08 | 42.38 - - P H
20955 61.02 -12.98 74 66.69 38.29 18.37 | 62.33 | 292 | 353 P H
20955 49.76 -4.24 54 55.43 38.29 18.37 | 62.33 | 292 353 A H
H
H
H
H
H
H
H
802.11be
H
EHT160
H
Full
13970 54.94 -33.26 88.2 32.54 41.7 23.08 | 42.38 - - P \%
CH 207
20955 60 -14 74 65.67 38.29 18.37 | 62.33 | 156 | 320 \Y
6985MHz
20955 50.21 -3.79 54 55.88 38.29 18.37 | 62.33 | 156 | 320 A \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR2D0206-011

Emission below 1GHz

WIFI 802.11be EHT160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)|(H/V)
30.97 22.95 -17.05 40 30.06 24.62 1.04 32.77 - - P H
58.13 27.13 -12.87 40 46.31 11.8 1.76 32.74 - - P H
124.09 29.63 -13.87 43.5 42.48 17.42 2.42 32.69 - - P H
573.2 28.76 -17.24 46 30.96 25.91 4.84 32.95 - - P H
858.38 34.01 -11.99 46 31 29.4 5.87 32.26 - - P H
959.26 36.24 -9.76 46 30.23 31.29 6.15 31.43 - - P H
H
H
H
H
802.11be H
EHT160 H
Full 47.46 28.07 -11.93 40 43.49 15.72 1.61 32.75 - - P \%
LF 58.13 30.78 | -9.22 40 49.96 11.8 1.76 | 32.74 - - P | V
122.15 28.04 -15.46 43.5 40.82 17.5 241 32.69 - - P \%
566.41 29.12 -16.88 46 31.08 26.17 4.81 32.94 - - P \%
856.44 34.2 -11.8 46 31.2 294 5.88 32.28 - - P \%
957.32 35.97 -10.03 46 30.03 31.25 6.14 31.45 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“ »

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C20 of C21
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5925 55.45 | -32.75 882 | 5451 | 3222 | 458 | 3586 103 | 308 @ P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuVv/m) — 88.2(dBuV/m)
= -32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBpV/m)
2. Margin (dB) = Level(dBpyV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : C21of C21
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20.1~23.1°C

Test Engineer : Michael Liu, Bank Lin and Wen-Kai Lu

Relative Humidity : 55~65%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D37
FAX : 886-3-328-4978



samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Band 5 - 5925~6425MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CHO1 5955MHz

3+4 Horizontal Fundamental

A (6Buvim) Date: 2023.04.29 el (Buvim) Date: 2023.04.29
1300 1300]
1209 1200
1100 110 T
1009 1000|
909 909 PEAK(UM.GE
| EIEElieHe| I
700 700
A Mot bbbttt 50 s st
400 0]
309 300)
200 200
100 100
25 0. 5070 5%, 59, 5950 5970, 59906000 000 2000. 3000, 000, G000, 7200
Frequency (MHz) Frequency (MHz)
site +03CH22-HY Site +03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2C04AI8EN_220706 HORIZONTAL Condition + PEAK(UNIT)_6E 3m LE2COAIBEN_220706 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A (6Buvim) Date: 2023.04.29 el (Buvim) Date: 2023.04.29
1300 1300|
1200 1200]
1109 10
1009 1000]
909 909
800 80
09 700 VG oE
o e T
409 400 i m——
309 300
200 200
100 100
25 0. 570 5%, 5910 5030 500 5970 5990.60 000 2000, 3000, 000, G000, 7200
Froquency (WHz) Frequency (MHz)
site +03CH22-HY Site +03CH22-HY
Condition + AV6_BE(UNIT)_GE 3m LE2CO4AI8EN_220706 HORTZONTAL Condition + AVG(UNIT)_6E 3m LE2CO4AI8EN_220706 HORIZONTAL
+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D2 of D37
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CHO1 5955MHz
3+4 Vertical Fundamental
o [l ) e _RY
wd ! R T
400, 00| M
o
2
Site :03CH22-HY Site :03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
. . I
s .
wd
wd wHHEHR-H T
g ——
400) 40,0 B e
300 300| /
2
T T S
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition V6(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:0.820KHz SWT:Auto W:1000.000KHz VBW:0.820KHz SWT:Auto
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT40 Full CHO3 5965MHz
3+4 Horizontal Fundamental
09
fw e L0 L I
o E—
50.0| W"‘“"’"M
40.0) 00 W”Mw
wd
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL
RO T000 I0KHs VoW 3000000k s Sur Tt RO 10000002 VoW 300000087 WA
Peak
200
o A S -
0.0, 70.0| AVG(UNI)_GE
: | R
. N
o T 400] P S
300 300
o
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AVG6(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL
RoWEL000000kFs VoWio 30k WALt RoI00D 000k s VoW 820K Wt
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR2D0206-01lI

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO3 5965MHz

3+4

Vertical

Fundamental

1 (dBuVim) Date: 20230429

Avg.

+ RBW:1000.000KHzZ VBW:0.820KHz SWT:Auto

wi L UL I
.

“ ity " N S W=t

40,0 i An.OMW e

s

s

Site :03CH22-HY Site :03CH22-HY

Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

wod wod

p 1 p

s

700, 70.0| AVG(UNI)._6E |
w wd TP

s . .
g e 400 e B

300 Jn.oM,/—’—/
s

R T e T e o Re—— A a
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT80 Full CHO7 5985MHz
3+4 Horizontal Fundamental
09
100.0 A b ol 100.0)
e L0 L I
o
gl i s0d e v
400 an,uM’W
wd
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL
RO T000 I0KHs VoW 3000000k s Sur Tt RO 10000002 VoW 300000087 WA
Peak
200
o IS U U -
0.0, 70.0| AVG(UNI)_GE
w : ed T
S0 ] s0.0| =
40,0 400] D s Lo
30.0| 30.0| v_//_/
o
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AVG6(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL
ROWEL00D000k s VoW L600ks SWTAuts ROWI00D000k i VoW 600k STt
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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1 6B vate: 20230420 J By Date 20230420
1304 1304
1200 1204
1109 10
100 — 100
o0 P At s P
w0 wd || H
709 | 70d
D S B T W o
socfe s0d
100 10
r——
30 30d
20 204
100 10
T T R e s T o o0 0 )
Froquency M Frequency (k)
Site :03CH22-HY Site :03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2C04A18EN_220706 VERTICAL Condition : PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 gBuvim) oate: 2023020 1 cBuvim) oate 20230420
1304 1304
1204 1204
100 10
100 100
%0d N R I—— %0
w0 s0d
0 10 v se
o0 a0 | | 1
500 Frorndreense 500
R sa————— O g | w——
10 40 R
309 00| T
200 204
100 10
TR 0700 oo oo " T2
recuency (e Frequency (k)
site - 03cH22-HY site <03cH22.HY
Condition + AVG_BE(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition + AVG(UNIT)_6E 3m LE2COAAI8EN_220706 VERTICAL
 RBWFI000.000KHz VBW:L600KHz SWT:Auto  RBW:1000.000KHz VBW:1.600KHZ SWTiAuTo

TEL : 886-3-327-3456

Page Number : D7 of D37
FAX : 886-3-328-4978
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Report No

.- FR2D0206-011

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH15 6025MHz

3+4

Horizontal Fundamenta

1 (@BuVim) Date: 20230428

Avg.

et i) Date 20230428
100 1500
1200 1200
109 o) L
1009 P - - 1000
a0 I %09 peawn, ot
‘ e LU T I
70 T e ) 700 /
600 W»W 60 .w*"/
50.0/ 50.0| M
ad 00
%00 300
204 200
109 109
7o Soio. A 505 70 S0%. FAND. 5930 5960 5970, 990 6010 0. 6050 G 60 w0 o o 05 70
Freaioncy i) Frequency iz
site <03cHzzHY site -03cHzz HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL
{RBW:I000.000KHz VBW:3000000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Peak
4 oy o 20230020 o aBvim) Date: 20230428
1300 1304
1200 1200
o9 ol
1009 1009
90.0 r""\/v'*‘*‘w(*"*‘ 8 p pn 90.0|

800) 80.0]
709 700)

VoI, s

|
:.:A/MWW SCTIATL 60| I J v W

s00] R —
400) 400
300 300]

200) 200)
109 100]
785 5810, 5630, 5850, 5870, 5890, 5910, 5950, 5950 5070, 5990, 6010, 6030. 6050, 6070, 6105 000 2000, 3000, 4000, 5000, 7200
Frequency (MHz) Froquency (Miz)
+03CH22-HY Site :03CH22-HY
Condition + AV6_BE(UNIT)_GE 3m LE2CO4A18EN_220706 HORTZONTAL Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORTZONTAL

+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT160 Full CH15 6025MHz

3+4 Vertical Fundamental

1 (dBuVim)

Date: 20230428 ) @Buvim) Oate: 20230428
1300 1300
1200 1200
1100 ol
1000 * I 1000 i
900 900 peAKuM €
‘ o T
700 .,,M-N’W gt 704
500
i 600 L —
50.0 50.0/ WW -
T
400 400 e
309 300
209 200
100 100
765 5610, 5430, 5950, 5670, 5390, 5010, 5070 5050 5970, G900 GO0, GO0 60RO, 6070, 6105 00 70 ED 000, 0 720
Frequency (MHz) Frequency (Wiz)
Site :03CH22-HY Site :03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
) @Buvim) Date:2023.04.28 ) @Buvim) Date: 20230428
1300 1300
1200 1200
1109 ol
1000 1000
900 900
800 V 800
700 700 T BVETTNE
RS S S S S .
g ! wd {1]] ! H—#
500) /,,u/ 50|
00 400) W
o
300 300) T
209 200
100 100
765 5310, 5330, 5650, 5670, 5390, 6910, 5930 5950 5970, 5990, G010, 6030, 6050, 6070, 6105 000 700 5000, w00, o 7200
Freauency (WHz) Frequency (Wiz)
site $03CH22-HY site $03CH22-HY
Condition + AVG_BE(UNII)_6E 3m LE2CO4AIBEN_220706 VERTICAL Condition + AVG(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL

+ RBW:1000.000KHZ VBW:1.600KHzZ SWT:Auto + RBW:1000.000KHZ VBW:1.600KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11be EHT160 Full CH47 6185MHz

3+4

Horizontal

Vertical

1 (dBuVim) Date: 2023.04.28

Avg.

+ RBW:1000.000KHZ VBW:1.600KHzZ SWT:Auto

+ RBW:1000.000KHZ VBW:1600KHZ SWT:Auto

A (@Buvim) Date: 2023.04.28
1300 1300
1200 1200
1109 . 1100
100.0| ' 100.0| "
o - wd -
o T 1 S e e T[T -
700 L 704
600 1 604 o
500 et 500 A i
00 me»w"‘“”m An.OMAW
300) 304
200 200
109 100]
%00 2000 5000, 2000, o000 7 000 700, 5000, 000 5000 720
Frequency (MHa) Frequency (Wiz)
Site :03CH22-HY Site :03CH22-HY
Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
) @Buvim) Date: 2023.04.28 A (@Bavim) Date: 20230428
1300 1300
1200 1200
1109 0|
1000 1000
k] 1
900 904
500 o0
709 v 5 700) {1 v ce
e T ﬂu e 1R8N SN
500 504
——|
e —
400 e 00| e e
i T
300 300]
200 200
100 100
000 2000, 3000, 000 G000, 7 000 200, 3000, 000 5000 20
Frequency (Wiz) Frequency (Wiz)
site +03CH22-HY site +03CH22-HY
Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 5 5925~6425MHz Fundamental @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz

3+4 Horizontal Vertical

1 (dBuVim) Date: 2023.04.28

A (dBuvim) Date: 2023.04.28
1309 1300|
1209 1200]
10 ol
1000 ,,‘1 100.0] 2
00 | ieasqunn s 000] | [eaxemn o€
o T o T
709 1 700
600 60.0] W
/ asvao iy
500 e 500 M‘WM
I | et
[L et Rl et
309 309
209 200
109 100
000 2000, 3000 2000, 5000, 7 1000 2000, 3000, 000, 5000, 7200
Freauency (MHz) Frequency (MHz)
site +03CH22-HY Site +03CH22-HY
Condition +PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORTZONTAL Condition + PEAK(UNTT)_6E 3m LE2CO4AIBEN_220706 VERTICAL
+ RBW:1000000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2023.04.28 A @Buvim) Date: 2023.04.28
1309 1300|
1209 1200
1109 110
1000 1000]
! 1
900 909
809 80
709 wo(un oE 700 won. 6
e T o T e e
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+ RBW:1000.000KHz VBW:1600KH2 SWT:Auto

+ RBW:1000.000KHZ VBW:1600KHZ SWT:Auto

Avg.

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH15 6025MHz

3+4 Horizontal Vertical

1 (@BuVim) Date: 20230429 el (o

Buvim) Date: 2023.0429
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Condition + PEAK(UNII)_6E Im SHF_1223_220705 HORIZONTAL Condition

+PEAK(UNII)_6E Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11be EHT160 Full CH15 6025MHz
3+4 Horizontal Vertical
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=R N ST e B e e :
o
2
Site :03CH22-HY Site :03CH22-HY
7 2G Condition : AV6(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
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36 4G Condition : AV6(UNIT)_6E Im SHF_1223_220705 HORIZONTAL Condition : AV6(UNIT)_6E Im SHF_1223_220705 VERTICAL
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH47 6185MHz

3+4 Horizontal Vertical

J (@Buvim) Date: 2023.04.28 A 6Buvim) Date: 2023.04.28
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Condition +PEAK(UNIT)_GE 1m SHF_1223_220705 HORTZONTAL

Condition +PEAK(UNTI)_GE Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11be EHT160 Full CH47 6185MHz
3+4 Horizontal Vertical
SIS iy Sl
e e R— A e—— —
o
2
Site :03CH22-HY Site :03CH22-HY
7 2G Condition : AV6(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
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Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz

3+4 Horizontal Vertical
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Condition : PEAK(UNIT)_6E 1m SHF_1223_220705 HORIZONTAL

Condition +PEAK(UNTI)_GE Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz

3+4 Horizontal Vertical
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40G
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Band 6 6425~6525MHz
WIFI 802.11be EHT160 Full (Fundamental @ 3m)

WIFI Band 6 6425~6525MHz Fundamental @ 3m

ANT 802.11be EHT160 Full CH111 6505MHz

3+4 Horizontal Vertical
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Condition : AVG6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:1.600KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Band 6 6425~6525MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH111 6505MHz

3+4 Horizontal Vertical

1 (@BuVim) Date: 20230428 el (dBuVim)
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+PEAK(UNII)_6E Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Band 6 6425~6525MHz Harmonic @ 3m
ANT 802.11be EHT160 Full CH111 6505MHz
3+4 Horizontal Vertical
500} s - — 50,0 e . P ——
o
2
Site :03CH22-HY Site :03CH22-HY
7 2G Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
Avg.
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36 4G Condition : AV6(UNIT)_6E Im SHF_1223_220705 HORIZONTAL Condition fAVG(UNH),6E1m5HF,1223,220705VERT[£AL
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Band 7 6525~6875MHz
WIFI 802.11be EHT160 Full (Fundamental @ 3m)

WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11be EHT160 Full CH143 6665MHz

3+4 Horizontal Vertical
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+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

Avg

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Band 7 6525~6875MHz Fundamental @ 3m
ANT 802.11be EHT160 Full CH175 6825MHz
3+4 Horizontal Vertical
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Condition : PEAK(UNIT)_6E 3m LE2C04A18EN_220706 HORTZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
RWI000ORE YOV LT ST B T000000K i VoW 1 00k Surheuts
Avg

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Band 7 6525~6875MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH143 6665MHz

3+4 Horizontal Vertical

1 (@BuVim) Date: 20230428 el (o
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ondition +PEAK(UNII)_6E Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH143 6665MHz

3+4

Horizontal

Vertical

1 (dBuVim) Date: 2023.04.28

mmv i P T e ]

) (@BuVim) Date: 2023.04.28
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7 . 2 G Condition : AV6(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
18G
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36 . 4G Condition + AV6(UNIT)_6E im SHF_1223_220705 HORIZONTAL Condition

+ AV6(UNIT)_6E 1m SHF_1223_220705 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH175 6825MHz

3+4 Horizontal Vertical

J (@Buvim) Date: 2023.04.28 A 6Buvim) Date: 2023.04.28
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Condition + PEAK(UNII)_GE 1m SHF_1223_220705 HORTZONTAL

Condition +PEAK(UNTI)_GE Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH175 6825MHz

3+4
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TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D26 of D37



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

Band 8 - 6875~7125MHz

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH229 7095MHz

3+4

Horizontal

Fundamental

Avg.
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Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AVG6(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL
: RBW:1000.000KHz VBW:1.800KHz SWT:Auto

+ RBW:1000.000KHz VBW:1800KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH229 7095MHz

3+4 Vertical Fundamental

1 (@BuVim) Date: 20230429
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+ RBW:1000.000KHZ VBW:1.800KHzZ SWT:Auto + RBW:1000.000KHZ VBW:1.800KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Band 8 - 6875~7125MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CH227 7085MHz

3+4 Horizontal Fundamental
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Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CH227 7085MHz

3+4 Vertical Fundamental

1 (dBuVim)

Date:2023.04.28 A GBuvim) Date: 2023.04.28
1300 1300
1200 1200
110, ol
1000 1000 i
MWWW“ peAK BEUI). 5E 90| peakwnlge
o T )
70,0 iy 1 00|
60.0 B 60| -
500 S0 MMW
400 40 g
r—
300 304
200 200
109 100
905 6930, 6950, 6970, 6990, 7010. 7030, 7050, 7070, 7090, TH0. 7430, 7160, 7470, TA%0. 7725 000 700, 5000, 000 5000 720
Frequency (WHa) Frequency (WHz)
site +03CH22-HY site +03CH22-HY
Condition + PEAK_BE(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition + PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
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Condition : AV6_BE(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition : AVG(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
RBWI0000008i4z VBW-L 600881z SWT Auto

+ RBW:1000.000KHZ VBW:1600KHZ SWT:Auto

Avg.

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Band 8 - 6875~7125MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CH215 7025MHz

3+4 Horizontal Fundamental

1 (@BuVim)

Date: 20230429 el (dBuVim) Date: 2023.0429
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Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL
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Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition 2 AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL
: RBW:1000.000KHz VBW:1.600KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

Avg.
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WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CH215 7025MHz

3+4 Vertical Fundamental
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Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL

+ RBW:1000.000KHZ VBW:1.600KHzZ SWT:Auto + RBW:1000.000KHZ VBW:1.600KHzZ SWT:Auto

Avg.
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Band 8 - 6875~7125MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11be EHT160 Full CH207 6985MHz

3+4 Horizontal Fundamental

1 (@BuVim) Date: 20230428
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Froquency (MHz) Froquency (WHe)
site £03CH22-HY site £03CH2Z2-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvimy Date: 20230428 o aBuvim) Date: 20230428
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site £03CH22-HY site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition 2 AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

Avg.
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WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11be EHT160 Full CH207 6985MHz

3+4 Vertical Fundamental

1 (dBuVim)
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Condition + PEAK_BE(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition + PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
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RBWI0000008i4z VBW-L 600881z SWT Auto

+ RBW:1000.000KHZ VBW:1600KHZ SWT:Auto

Avg.
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Band 8 - 6875~7125MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH207 6985MHz

3+4
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FCC RADIO TEST REPORT

Report No. : FR2D0206-011

WIFI

Band 8 6875~7125MHz Harmonic @ 3m
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802.11be EHT160 Full CH207 6985MHz

3+4

Horizontal

Vertical

40G

Avg.

500 L e
it e B s s == EE——— e
s
b
Site :03CH22-HY Site :03CH22-HY

7 . 2 G Condition : AV6(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

18G

Avg.
o] wod
-
s
Y
ot N O A 9t N O A N B
-
s

36 . 4G Condition + AV6(UNIT)_6E im SHF_1223_220705 HORIZONTAL Condition

+ AV6(UNIT)_6E 1m SHF_1223_220705 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D36 of D37



samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Emission below 1GHz

6GHz WIFI 802.11be EHT160 Full (LF)

WIFI 6GHz WIFI

ANT 802.11be EHT160 Full LF

3+4 Horizontal Vertical

oy oo 20230429 g f—
" "
o9 w
09 o
iy - o -
i a
- -
w08 — too |-
343 - 13, o= o
3 4 i 4 g e
2l 2 el 1l 2 g
2 | e 24l i
4 A 4 ot
" i
o s
LIS S N S e S AN
[ Froqony
site <o3aHz2 Hy sie “o3cH22 HY

Condition + QP 3m BILOG_63304_221004 HORIZONTAL Condition + QP 3m BILOG_63304_221004 VERTICAL

QP/
Peak

TEL : 886-3-327-3456 Page Number : D37 of D37
FAX : 886-3-328-4978



samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-01I

Appendix E. Duty Cycle Plots

<For Radiated Spurious Emission test>

Duty

Antenna Band Cycle(%)

T(us) 1/T(kHz) |VBW Setting

3+4 6GHz 802.11be EHT20 Full RU 85.24 566 1.77 1.8KHz

3+4 6GHz 802.11be EHT40 Full RU 92.56 1244 0.80 820Hz

3+4 6GHz 802.11be EHTS80 Full RU 86.48 633 1.58 1.6KHz

3+4 6GHz 802.11be EHT160 Full RU 86.07 630 1.59 1.6KHz

MIMO <Ant. 3+4>

802.11be EHT20 Full RU 802.11be EHT40 Full RU
£x Warker £x Warker

Aton 10,80 i Pons S 1 e .o Aen 1008 [P g e Pows (S 3 e
g w Marker 3 * e Rt It 18) o e 7 Marker 3

Ref Level 106.99 dBuV 3 /Dy Ref Level 106.99 dauV

Marker L 5 = Marker
Function . Function

Marker

el Della lmx-r
#Video BWB.0 MHz oeta) N 9650 #Video BWB.0 MHz Span 0 Hz

Counler sep 400 101 ) e Tt Counler

Mode Trace Scale Funclion  Function Width  Function Value Mode Trace Sc y Funclion  Function Width  Function Value

Marker

£x Warker £x Warker

Ao 100 A Type: Powe: (RMS] 1 ST o Atea 10 a0 #AVD Typo: Power (M) 1 ‘Select Marker
Trg- Froo Run Morker 3 ’C Cor CCar - Froo R " Marker 3
" ) o )

Ref Level 106.99 dBuV 3 = v Ref Level 106.99 dBuV

#Video BW B.0 MKZ no ) r #Video BW B.0 MKZ Span 0 Hz

Marker e
rker Tabie =
on

Function  Function Width  Function Value (=

All Markers Off

TEL : 886-3-327-3456 Page Number : E1 of E10
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samranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01I
<For Conducted test>
Antenna Band Cy?:llgz/% ) T(us) Fac?g:{ dB)
3+4 6GHz 802.11a for Ant 3 93.46 1430 0.29
3+4 6GHz 802.11a for Ant 4 93.46 1430 0.29
3+4 6GHz 802.11be EHT20 Full RU for Ant 3 85.07 570 0.70
3+4 6GHz 802.11be EHT20 Full RU for Ant 4 85.07 570 0.70
3+4 6GHz 802.11be EHT20 26 RU for Ant 3 88.83 835 0.51
3+4 6GHz 802.11be EHT20 26 RU for Ant 4 89.47 850 0.48
3+4 6GHz 802.11be EHT20 52 RU for Ant 3 88.57 775 0.53
3+4 6GHz 802.11be EHT20 52 RU for Ant 4 88.57 775 0.53
3+4 6GHz 802.11be EHT20 106 RU for Ant 3 87.97 695 0.56
3+4 6GHz 802.11be EHT20 106 RU for Ant 4 87.97 695 0.56
3+4 6GHz 802.11be EHT20 MRU 52T+26T70 for Ant 3 94.65 1770 0.24
3+4 6GHz 802.11be EHT20 MRU 52T+26T70 for Ant 4 94.65 1770 0.24
3+4 6GHz 802.11be EHT20 MRU 106T+26T82 for Ant 3 91.23 1040 0.40
3+4 6GHz 802.11be EHT20 MRU 106T+26T82 for Ant 4 91.23 1040 0.40
3+4 6GHz 802.11be EHT40 Full RU for Ant 3 91.79 1230 0.37
3+4 6GHz 802.11be EHT40 Full RU for Ant 4 91.79 1230 0.37
3+4 6GHz 802.11be EHT80 Full RU for Ant 3 86.92 930 0.61
3+4 6GHz 802.11be EHT80 Full RU for Ant 4 86.92 930 0.61
3+4 6GHz 802.11be EHT80 Puncture 20RUS8 for Ant 3 92.96 1320 0.32
3+4 6GHz 802.11be EHT80 Puncture 20RUS for Ant 4 92.96 1320 0.32
3+4 6GHz 802.11be EHT160 Full RU for Ant 3 86.49 640 0.63
3+4 6GHz 802.11be EHT160 Full RU for Ant 4 86.49 640 0.63
3+4 6GHz 802.11be EHT160 Puncture 20RU128 for Ant 3 87.88 725 0.56
3+4 6GHz 802.11be EHT160 Puncture 20RU128 for Ant 4 87.88 725 0.56
3+4 6GHz 802.11be EHT160 Puncture 40RU192 for Ant 3 89.19 825 0.50
3+4 6GHz 802.11be EHT160 Puncture 40RU192 for Ant 4 89.19 825 0.50
TEL : 886-3-327-3456 Page Number : E2 of E10

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

MIMO <Ant. 3>

Spectrum TI Spectrum TI
Ref Level 30.00 dbm  Offset 26,60 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 26,60 d @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max
y ML 21.22 dBm " —Mi[l] 21.25 dBm
" S T TP PPTR TSP gy NS S 50 G ey pren proraesy e s gy Yool frnany phremen parm e o @080 )
o 211 1.38 dB| 2 D2[ 0.34 dB
1dano0 msf | 1L 570.90 ps|
0 dam o gem:
-10 dem -1p|dem:
-20 dam. ¥ - -2f/dem. —~ - -
-30 dem -30 dem
-40 dem -40 dem
-50 dem -50 dem
-60 dem -60 dem
CF 5.955 GHz 1001 pts 1.0ms/ J || cF 5.955 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 4.58 ms 21.22 dBm [ 1 4.99 ms 21.25 dBm
p2| M1 1 1.43 ms 1.38 de p2| M1 1 570.0 ps 0.34 dg
D3 M1 1 1.53 ms 0.06 d& D3 M1 1 670.0 ps 0.13 da
| — —
|L i Ready CEEE ) il i Ready FERR™ ) 4
Spectrum (| spectrum 2
Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz
Att 20 0B @ SWT Sms @ VBW 10 MHz o att 20 0B @ SWT Sms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
mMi[1] 1.82 dBm| mMi[1] 2.24 dBm)|
20d razooomsf 1.16500 ms|
D2[1] 5.76 dB)| D2[1] .76 dB)|
wod SRR Wk e e e L S I e T e ;?;J'}F 5
i} s i e i T i PR i
I 2 A [ T )
hlwg, by b wu-'ipﬂl-u"'ﬂw'u)] B A AI‘L,,\HLMM I L 0 ¥
0 dem——f ! + 4
-10 an-‘ |
-20 dam v ' 4 i - o
-30 dem -30 dem
-40 dam: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 5.946577 GHz 1001 pts 500.0 ps/ | || CF 5.947417 GHz 1001 pts 500.0 ps/
Marker Marker
Type\ Ref | Tr\:l X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
1.42 ms -1.82 dém 11 1 1.165 ms 2.24 dBm
DE M1 1 835.0 ps 5.76 d2 p2| M1 1 775.0 ps 6.76 d2
D3 M1 1 940.0 ps 0.09 da D3 M1 1 875.0 ps 0.33 da

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR2D0206-01I

Spectrum (| spectrum 2
Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz
Att 20 cP @ SWT Sms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
Mi[1] 5.50 dBm)| Mi[1] 7.88 dBm)|
1.82500 ms| 20 df 3.62000 ms|
D2[1] 2.62 dB > D2 6, 14.|n
RNV YOV WY st A RV LT ult, i | oy Ay iy
Wl }J_w gl | [anilalpod e ";l"" g ;M.m\u e it it bl )w\ s w;g;‘ Lt T '|H o Ao [ iy ot (i r—— e sl hitophiypr Wirrthd
BF‘ 0 dam
-10 dem: -10 dem
m T i rr J T i -20 dam-
-30 dem -30 dem
-40 dem: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 5.950832 GHz 1001 pts 500.0 ps/ | || CF 5.948995 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 1.825 ms 5.50 dBm 11 1 3.62 ms 7.88 dem
p2| M1 1 695.0 ps 2,62 dg p2| M1 1 1.77 ms 6.34 dg
D3 M1 1 790.0 ps 0.15 d& D3 M1 1 1.87 ms 0.03 da
| 29.MAY.2023  19:59:2 UN.2023  10:56:2
E"? Spectrum TI
Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 26,60 d @ RBW 10 MHz
20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
] |{f® 1Pk Max
Mi[1] - L Mi[1] 20.05 dBm)|
4 LR . s A A kA b AN 7.|'t-rl“0 s,
2011 T £ 2{1] |
A (|l |ttty P gt Bl 1. Iratoeed [Pt [onstohsbalt] [l Ml 1wad 1}p3000 ms
I ¥ i T T
0 dam
-10 dem
J \ 20 dem o 7 Y
-30 dem
-40 dam: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 5.9495 GHz 1001 pts 1.0ms/ ] || cF 5.965 GHz 1001 pts 1.0ms/
Marker Marker
Ty-pe\ Ref | Tre | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
1 3.29 ms £.95 dBm 11 1 3.76 ms 20.05 dBm
DQ M1l 1.04 ms 5.95 dg p2| M1 1 1.23 ms -1.04 d8
D3 M1 1 1.14 ms -0.11 d& D3 M1 1 1.34 ms -1.24 d&
—
) Ready CECECTEEEN V]
11:47:14 Dat

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

Spectrum TI Spectrum E"?
Ref Level 30.00 dbm  Offset 26,60 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max
Mi[1] 18.27 dBm)| Mi[1] 10.06 dBm)|
3.99000 ms| 20 df 2.99000 ms|
Ll A N P VO TR AT AT B [ A pny i hntfasiy  pheLipantall Y 2[1 23 d
.r[ & 1 ! 90.00 ps| ﬂ,:Mr\er‘ iy Pl ,;—.A-J«umt'\l s potde dfaalosd, 'F\imlnwww sl r""'i"'ﬁ‘."*'ﬁ'ﬁ}’lf.:lg
dam:-
-10 der L0 dem
-20 der W20 dam: - - -~
-30 dem -30 dem
-40 dem: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 5.985 GHz 1001 pts 1.0ms/ ] ||lcF 5.97585 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 3.99 ms 18.27 dBm 11 1 2.99 ms 10.06 dBm
p2| M1 1 930.0 ps -1.30 d8 p2| M1 1 1.32 ms 4.23 dg
D3 M1 1 1.07 ms 0.23 da D3 M1 1 1.42 ms 0.01 da
| —
)il Ready  LRARRRALD il il il ]
Dat Dat 5.JUN. 202 15
Spectrum E"? Spectrum E"?
Ref Level 30.00 dbm  Offset 26,60 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT Sms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
Mi[1] 9.42 dBm| Mi[1] 9.85 dBm)|
3.91000 ms| 20 df 1.34000 ms|
) D2[1] 4.47 dB - D2[1] 3.22 dB
o ety Lot s iy sy e bl ghotrana ;M'I‘J’f T P Y gl | b sty Sabbasafun i ke A bbbt A s i o
10 d 10 d
0 dam
-10 dem -10 dem
dem—; C 3 W 7 20 dBm—k ! . A
-30 dem -30 dem
-40 dam: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 6.025 GHz 1001 pts 1.0ms/ ] ||lCF 6.01527 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-valus | Y-value Function__| Function Result Type | Ref | Trc | X-valus | Y-value Function__| Function Result
11 1 3.91 ms 9.42 dBm 11 1 1.34 ms 9.85 dBm
p2| M1 1 640.0 ps 4.47 dg p2| M1 1 725.0 ps 2,22 de
D3 M1 1 740.0 ps 0.94 da D3 M1 1 825.0 ps 0.14 da
J': Ready 4|l J—: ]
MER. 202 Date: §.JUN.2023 21:03:51

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

802.11be EHT160 Puncture 40RU192

(=)

Spectrum
Ref Level 30.00 dBm Offset 27.00 d&8 & RBW 10 MHz
Att 20 dB & SWT S5ms @ YBW 10 MHz

(@ 1Pk Max
MI[1] 9.75 dBm)|
1.69500 ms

T T o

ddm:
dam:-
10 deém:
20 dam: o Tt e
-30 dem
-40 dam:
-50 dem
-60 dem
CF 6.00833 GHz 1001 pts 500.0 ps/
Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result
11 1 1.895 ms 9.75 dBm
p2| M1 1 825.0 s 5.71d8
D3 M1 1 925.0 ps -0.34 d&
J CIRRNREND wa

TEL : 886-3-327-3456 Page Number : E6 of E10
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR2D0206-01I

MIMO <Ant. 4>

Spectrum E"? I Spectrum E"? I
Ref Level 30.00 dbm  Offset 26,60 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 26,60 d @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
M1 Mi[1] 21.63 dBm)| M1 N Mi[1] 21.74 dBm)|
W YR S - - F————" S e e e g ey T v ey s oy it oreeid 4G9 s
D2[1] 1.16 ¢ D2[1] 0.44 B
1.43000 np p70.00|ps]
10
ad
-10|cem:
" T 7 -20'gem i W e
-30 dem -30 dem
-40 dem -40 dem
-50 dem -50 dem
-60 dem -60 dem
CF 5.955 GHz 1001 pts 1.0ms/ J || cF 5.955 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 3.81 ms 21.63 dBm [ 1 4.45 ms 21,74 dBm
p2| M1 1 1.43 ms 116 de p2| M1 1 570.0 ps 0.46 dg
D3 M1 1 1.53 ms 0.34 da D3 M1 1 670.0 ps 0.10 d&
| — —
L Ready ™) il i ] Ready ™) 4
Date: 2 Date: 28.FEB.2023
Spectrum (| spectrum 2
Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz
Att 20 B @ SWT Sms @ VBW 10 MHz o att 20 B @ SWT Sms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
mMi[1] 1.06 dBm| mMi[1] 3.55 dBm)|
20d rszsoomsf 2.02000 ms|
D2[1] 2.96 dB)| D2[1] 4.88 dB)|
10y B 1 A e R T IS
Iy T plhaly- I r i 'O
| L o 9 Y L o Lt B e || O ¥
-10 dém: ! -10|dgm:
20 dem—1 v -20lefm 3 . # T A
-30 dem -30 dem
-40 dem: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 5.946577 GHz 1001 pts 500.0 ps/ | || CF 5.947417 GHz 1001 pts 500.0 ps/
Marker Marker
Type\ Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
1 1.575 ms -1.06 dém 11 1 2.02 ms 3.55 dBm
DE M1 1 850.0 ps 2,36 d2 p2| M1 1 775.0 ps 4.88 d2
D3 M1 1 950.0 ps 0.22 da D3 M1 1 875.0 ps -0.05 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

802.11be EHT20 106 RU

802.11be EHT20 MRU 52T+26T70

Spectrum (| spectrum 2
Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz
Att 20 cP @ SWT Sms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL SGL
@17k Max
Mi[1] 5.26 dBm)| Mi[1] 7.69 dBm)|
1.48500 ms| 20 df 3.15000 ms|
D2[1] 1.50 dB| D2[1] 5 1B
gty sty binntnat bl o0y, et st s
b [t thids, Lo by LJM iehrasbans, |othahpbdyLrahossuuotus 69 S i0nntel |5 et ",VW' rif e ' fres 1 HJW#M |
7 7 ] 7
0 dam
-10 dem -10 dem
-20 dem: - - ot U T -20 dem: -
-30 dem -30 dem
-40 dam: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 5.950832 GHz 1001 pts 500.0 ps/ | || CF 5.948665 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 1.485 ms 5.26 dBm 11 1 3.15 ms 7.60 dBm
p2| M1 1 695.0 ps 1.50 de p2| M1 1 177 ms s.12 de
D3 M1 1 790.0 ps 0.29 da D3 M1 1 1.87 ms 0.17 d&

802.11be EHT40 Full RU

Spectrum E"? Spectrum TI
Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 26,60 d @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
@17k Max @17k Max
Mi[1] 3.96 dBm)| Mi[1] 19.32 dBm)|
a.a7000 ms| [N, e s . L ORI - o, b innooyton S O AR
D2[1] 3.92 dB| T ] D2[1] 0.49 dB|
1243000
Faumw st B ‘rlu‘nl e e e T fl ol ot L e r\'»&wm 104 ms|
0 dam
10 dem: -10 dem
| 20 dem. h 20 dem. - .
-30 dem -30 dem
-40 dem: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 5.9455 GHz 1001 pts 1.0ms/ ] || cF 5.965 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 3.47 ms 3.96 dBm 11 1 3.63 ms 19.32 dBm
p2| M1 1 1.04 ms 2,92 de p2| M1 1 1.23 ms 0.49 dg
D3 M1 1 1.14 ms 0.37 da D3 M1 1 1.34 ms 0.01 da
il ] i Ready y
JUN.2023  11:4B:4 MAR. 202
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-011

Spectrum TI Spectrum E"?
Ref Level 30.00 dbm  Offset 26,60 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz
20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
(@ 1Pk Max
Mi[1] 18.62 dBm)| Mi[1] 10.45 dBm)|
1 ) -1ﬁnnnl’uu 20 df 3.60000 ms|
el ARk L T T | T el FR AR st il b g ke il 11] 2 .85
i 8 s ool prame . 4 P Y T i
[ odg.00 s |14 DL ki [ i A i A asro B gl - siinmnatty, ARG
0 dam
-10 der -10 der
20 de L -20 deny ¥ +
-30 dem -30 dem
-40 dem: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 5.985 GHz 1001 pts 1.0ms/ ] ||lcF 5.97585 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 4.06 ms 18.62 dBm 11 1 3.6 ms 10.45 dBm
p2| M1 1 930.0 ps -1.76 d8 p2| M1 1 1.32 ms 2,55 dg
D3 M1 1 1.07 ms 0.01 da D3 M1 1 1.42 ms -0.03 d&
| —
)il Ready  LRARRRALD il il il ]
14:54 Date: 8.0UN.2023 15
Spectrum E"? Spectrum E"?
Ref Level 30.00 dbm  Offset 26,60 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,00 d2 @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT Sms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max
Mi[1] 10.31 dBm)| Mi[1] 9.72 dBm|
4.44000 ms| 1.66000 ms|
L n?[‘wlL 2.22 dB ZDG‘ D2[1] 1.92 dB|
a3 Y BT o e e e T | T L T e I L e ik gl
1 10 -
0 d&m:
-10 dem:
W " A 7 i o) T -20 dam- — T :
-30 dem
-40 dam:
-50 dem
-60 dem
1001 pts 1.0ms/ ] ||lCF 6.01527 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 4.44 ms 10.31 dBm 11 1 1.66 ms 9.72 dbm
p2| M1 1 640.0 s 2,22 dg p2| M1 1 725.0 ps 1.02 dg
D3 M1 1 740.0 ps 0.51 da D3 M1 1 825.0 ps 0.18 d&
1 i Ready P i
MAR. 202 z Date: 5.JUN.2023 21:04:44
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Report No. : FR2D0206-011

802.11be EHT160 Puncture 40RU192

Spectrum

(=)

SGL

Ref Level 30.00 dBm Offset 27.00 d&8 & RBW 10 MHz
Att 20 dB & SWT S5ms @ YBW 10 MHz

|@ 1Pk Max

20 dBm

e N A Y

MI[1] 9.89 dBm)|
1.67500 ms
0 dB|

10 dem

0 dam

bt ppehesy ‘|=-hl'mmum..wmw“.ﬂr-«wmgz‘mmmn Hu-mr\,wwwl\.wlf‘ rﬂr“ﬁ':‘.:‘.‘fﬂih“f-{

-10 dem-

-20 dam. i

-30 dem-

i ] T i

40 dam.

-50 dBrm

-60 dam

CF 6.00833 GHz

1001 pts 500.0 ps/

Marker

X-valus | Y-value |__Function__| Function Result

Type | Ref | Trc |
11 1

1.675 ms 9.89 dBm
825.0 ps 4.30 de
925.0 ps -0.61 d&

—THE END——

TEL : 886-3-327-3456

FAX : 886-3-3
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